TEXAS CONNECTION
FLAMMABILITY TESTING
FAA Fire Testing Lab.

1003 Mesquite Dr. Keller Texas 76248  Phone (817) 308-2932

Client: Professional Plastics Job Number: PP-13-01
1371 N. Glenviite Drive Specimen Number: 1

Richardson, Tx. 75081-2414

VERTICAL FLAMMABILITY TEST RESULTS

FAR 25.853 (a)
Testad to Appendix F {a) (1) ()}

Material conditioned for 24 hours @ 70 deg.+/- § deg.& 50% +/- 5% relative humidity

Conditioning Room:  Time In: 8:05AM Date In; 12112113
Conditioning Room: Time out: 8:10AM Date out: 12/16/13
Specimen Usage: Prolens Clear
INotes: Material: PIN: PO#: Batohil ot
Polycarbonate SPCAR2ZCL {060 ) unk A712041016
FR AR2
Actual
Flame temperature complies with Appendix F Part 1 of 25.853 (1550 deg. F Min. ) 1569 deg. F
Fiame Flame Burn
Application Time L.ength Drippings
{seconds) {seconds) {inches) {(seconds)
Warp Warp Warp
60 i 2.1 0
60 0 2.3 0
60 L] 2.6 0
Average: - 0.00 2.33 0.00
Test Requirements {Maximum)
Vertical (60sec.) Burn Test: Average Self-Extinguish time may not exceed 15 sec. Average.
Burn Length may not exceed 6". Average Drippings may not exceed J sec. After falling,
Passed E,D Failed [ L <
Burn Test Results Certifled by:

Flammability DER




TEXAS CONNECTION
FLAMMABILITY TESTING
FAA Fire Testing Lab.

1003 Mesquite Dr. Keller Texas 76248  Phone (817) 308-2932

Client: Professionai Plastics Job Number: PP-13-01
1374 N. Glenvitie Drive Speciman Number: 2
Richardson, Tx. 75081-2414

VERTICAL FLAMMABILITY TEST RESULTS

FAR 25.853 (a)
Tested to Appendix F (a) {1} {i)

Material conditioned for 24 hours @ 70 deg.+/- 5 deg.8 50% +/- 5% relative humidity

Conditloning Room: Time In: 8:05AM Date In:  12/127113
Conditioning Room: Time out: 8:15AM Date out: 12/16/13
Specimen Usage: Prolens Clear
fNotes: Material PN PO#: BawhiLot:
Paolycarbonats SPCAR2CL (080 unk AT$20410%8
FR AR2
Actual
Flame temperature compiies with Appendix F Part 1 of 25.853 { 1550 deg. F Min. } 1568 deg. F
Fiame Flame Burr
Application Time Length Drippings
(seconds) (seconds) {(Inches) (seconds)
Warp Warp Warp
60 0 2.2 0
60 0 2 0
60 ] 1.8 ]
Average: —» 0.00 2.00 0.00

Test Requirements (Maximum)

Vertical (60sec.) Bum Test: Average Self-Extinguish time may not exceed 15 sec. Average.
Burn Length may not exceed 6". Average Drippings may not exceed J sec. After falling.
7

passed [x2] Faited [ ] e /»71 ” /

Burn Test Resuits Cortiflad by
Flammabliity DER




TEXAS CONNECTION
FLAMMABILITY TESTING
FAA Fire Testing Lab.

1003 Mesquite Dr. Ketler Texas 76248 Phone (817) 308-2932

Client: Professlonal Plastics
1371 N. Glenville Drive
Richardson, Tx. 75081-2414

Job Number; PP-13-01
Specimen Number: 3

VERTICAL FLAMMABILITY TEST RESULTS

FAR 25.853 (a)
Tested to Appendix F (a) (1) {i)

Material conditioned for 24 hours @ 70 deg.+/- 5 deq.8 50% +/- 5% relative humidity

Conditioning Room: Time In: 8:05AM Date In: 12/12/13
Conditioning Room: Time out: 8:20AM Date out: 12/16/13
Specimen Usage: Prolens Ciear
[Notes: Materigl; PIN: PO%: Batch/Lot:
Poiycarbonate SPCARZCL (118 unk A712041018
FR ARZ
Actual
Fiame temperature compiies with Appendix F Part 1 of 25.853 ( 1550 deg. F Min. } 1569 deg. F
Flame Flame Burn o
Application Time Length Drippings
(seconds) (seconds) {inches) {seconds)
Warp Warp Warp
0 1.3 1]
23 0 1.8 0
0 1.7 ¢
Me,:g,: — 0.00 1.80 0.00

Test Requirements (Maximum)

; .) Burn Test: Average Self-Extinguish time may not exceed 15 sec. Average.
V;r:;a :.Lsr?gst:\crzxf; not exceed 6”. Average Drippings may not exceed 3 sec. After falling.

passed [ Failed [_] W _

Burn Test Resuits Certifled by:
Flammability DER




TEXAS CONNECTION
FLAMMABILITY TESTING
FAA Fire Testing Lab.

1003 Mesquite Dr. Keller Texas 76248 Phone (817) 308-2932

Cliant; Professional Plastics Job Number: PP-13-01
1371 N. Glenville Drive Specimen Number: 4
Richardson, Tx. 75081-2414

VERTICAL FLAMMABILITY TEST RESULTS

FAR 25.853 {a)
Tested to Appendix F (a) (1) {i)

Material conditionad for 24 hours @ 70 deg.+/- § deg.& 50% +/- 5% relative humidity

Conditioning Room: Time in: 8:05AM Date in: 1212113
Conditioning Room: Time out: 8:25AM Date out: 12/16/13
Specimen Usage: Prolens Clear
Nuotes: Material, PiN: PO#: BatchfLot:
Poiycarbonale SPCAR2CL (.236) unk A712041018
FR AR2
Actual
Flame temperature complies with Appendix F Part 1 of 25.853 { 1550 deg. F Min. ) 1569 deg. F
Fiame Flame Burn \_
Application Time Length Orippings
{seconds} {seconds) {inches} {seconds)
Warp Warp Warp
0 1.4 0
o 0 13 0
60 (] 1.4 1]
Average: - 0.00 1.37 0.00

Test Requirements (Maximum)

n Test: Average Self-Extinguish time may not exceed 15 sec. Average.
ot excead 6". Average Drippings may not exceed 3 sec, After falling.

.&“ e F ey Pl
Burn Test Rasuits Certified by:
Flammabiity DER

Vertical {60sec.) Bur
Burn Length may n

Pansid G0 Failed [__]




